Instruction
Anleitung

114436

Instructions

RIRSHEE
Equipment Needed
Benotigtes Zubehor

Equipement nécessaire
WEIFTE

5;3@ Weight Grease Needle Nosed Pliers Allen Wrench
Zihes Fett Spltzzar]ge Inlgusschlussel
Graisse chargée Pinces a becs longs @ 7904 Clé Allen
AE—DIARJUR SIFRYF NALYF

40T SPOOL SET
STARRACHSE SET 40Z

ENSEMBLE DIFFERENTIEL / COURONNE (40 DENTS)
40T RT7=)btv b

RIESTI2CI1=ST 5

This step is the same for front and rear.
Diese Schritte sind fiir vorne und hinten identisch durchzufiihren.

Méme étape pour I’'avant et I’arriére.

@ EEsECTIOY R, UPRERBCEZELTI RS,

% Z353
Button Head Screw M3x10mm

Front

Vorne
Avant
70>k

Remove
Demontage
Retrait

% Z352
Button Head Screw M3x8mm

%% These parts are included with your car kit.
Diese Teile sind im Baukasten enthalten.
Ces piéces sont incluses dans votre kit.
BFERHEOY v—YHSHLEN—-YTT,

1 Vol.1 114442




V 107374
Flat Head Screw M2.5x6mm
101230 | D)
/f\/\/ ’Q/
i Wi
"/ S}"// '
! ¢ N X

» &?/.

SN
P \ 5 by, < _ >~ \ 5
. ) \\ \'\\ [ ‘\\\\\/
W) 2 )
Y Z264
Pin 2x10mm
101230
114436 ©@ Pin 2x10mm 75076
O-ring S9 (8.5x1.5mm/Black) %B030

Ball Bearing 10x15x4mm

o

Silicone O-ring P-3 (Red)

P 113713
= DRIVE SHAFT (45mm)

e )

Install Note direction during dfferential assembly.

Montage Beachten Sie bei der Differential-Montage die Richtung.

Installation 2 Faites attention au sens lors du montage du différentiel.

Bb T / (i @ FIXFOEECEELTHIITET.

|
Rear
Hinten
Arriére
u7
\§ J




@ @

K Z353 % Z352
Button Head Screw M3x10mm

Button Head Screw M3x8mm

Install
Montage
Installation

Spare Parts Ersatzteile Piéces détachées A~R7I\—Y

Part # Qty. Description Part # Qty. Description Part # Qty. Description

Nummer |Anzahl | Beschreibung Nummer |Anzahl Beschreibung Nummer |Anzahl | Beschreibung

Numeéro té. Description Numéro |Qté. Description Numéro | Qté. Description

o AH A# & A8 AH @& A® A"

75076 X8 O-RING S9 (8.5x1.5mm/BLACK) 101230 | x2 DIFF SHAFT 5x23.5mm 107374 x10 FLAT HEAD SCREW M2.5x6mm (HEX SOCKET)
O-RING S9 (8.5x1.5mm/SCHWARZ) DIFFERENTIALWELLE 5x23.5mm SENKKOPFSCHRAUBE M2.5x6mm (INBUS)
JOINT TORIQUE S9 (8.5x1.5mm/NOIR) AXE DIFFERENTIEL 5x23.5mm VIS TETE PLATE M2.5x6mm (SIX PANS CREUX)
0-U% s9 (8.5x1.5mm/BLACK) F7Y+7 k 5x23.56mm B3Ry M2.5x6mm

7264 x10 PIN 2x10mm
STIFT 2x10mm
GOUPILLE 2x10mm
E~ 2x10mm




4

www.hpiracing.com
HPI Racing USA

70 Icon

Foothill Ranch, CA 92610 USA
(949) 753-1099

(888) 349-4474 Customer Service

www.hpi-europe.com

HPI Europe

19 William Nadin Way,
Swadlincote, Derbyshire,
DE110BB, UK

+44 1283 229400

www. hpiracing.co.jp
HPI Japan

105-1 Shimoiidacho,
Minami-ku, Hamamatsu-shi,
Shizuoka-ken 435-0028 JAPAN
053-589-3770

www. hpiracing.net.cn
HPI China

B01-02, No.68 Guanghua Rd.
Minhang District, Shanghai,
China 201108
(+86)150-0093-2860

Vol.1 114442




	114442_40T_SPOOL_SET_042115
	114442_40T_SPOOL_SET_0421152
	114442_40T_SPOOL_SET_0421153
	114442_40T_SPOOL_SET_0421154

